Providence Water Docket 4406
Data Requests of the

Division of Public Utilities and Carriers
Set 1

DIV 1-31. Please provide a copy of Providence Water’s 2010 IFR Plan and any subsequent

updates.

Response: Attached is a copy of PW’s approved 2010 IFR Plan. Hard copies of this plan
will be provided to the Commission Clerk and to interveners requesting hard
copies. Others will receive a pdf copy of the plan. Also attached is a copy of the
plan update that was submitted to the Rhode Island Department of Health on

March 1, 2013.

m
Prepared by: Paul J. Gadoury 5/21/13



Providence

Wafer

552 Academy Avenue
Providence, Rl 02908

401-521-6300

www.provwater.com

The Hon. Angel Taveras
IL}EB}(G(' 4
[...]
Distribution System 1.7%
$260.2 Million

67.5%

Raw Water

Supply
$7.0 Million

1.8%

Treatment Plant

$81.9 Million
21.3%
Transmission .
System Pumping & Storage
$18.1 Million $11.4 Million
47% 3.0%
20 Year Investment - $385 million
%ﬁﬁosﬂ&manm Infrastructure Replacement Plan ES-4

afer Executive Summary



Exhibit 3 - 20-Year Sources and Uses of Funds - FY 2011 through FY 2030

Exhibit 3
Providence Water
Sources and Uses of Funds
IFR Funding & Expenditure Projections ($000's)
Fiscal Years 2011 through 2030

2011-2015 2016-2020 2021-2025 2026-2030 2011-2030

Phase 1 Phase 2 Phase 3 Phase 4 Total
Sources of Funding:
Current Authorized Funding $80,000 $80.000 $80,000 $80,000 $320,000
Current Bond Proceeds 8,300 0 $0 $0 8,300
Funds Available from Prior Years 15,123 0 $0 $0 15,123
Additional Rate Revenue 11,500 34,000 $35,000 $35,000 115,500
Additional Bond Proceeds 15,500 30.000 $0 $0 45,500
Total Sources of Funds 130,423 144,000 115,000 115,000 504,423
Uses of Funding:
Cash Funded Construction Projects $109,590 $111,560 $80,710 $83 485 $385,345
Existing Debt Service 18,742 14,689 14,689 14,689 62,809
Additional Debt Service 1.775 13.948 17.390 17.390 50,502
Total Uses of Funds 130,107 140,197 112,789 115,564 498 656
IFR Program Surplus/(Deficit) $317 $3.804 $2.211 -$564 $5.767

Infrastructure Replacement Plan ES-5

Executive Summary




Exhibit 4 - 20-Year IFR Funding Projections - FY 2011 through FY 2030 Bar Graph

Exhibit 4

Providence Water
IFR Funding Projections $(000's)
Fiscal Years 2011 through 2030

$40,000

$35,000

$30,000

$25,000

$20,000

$15,000

$10,000

$5,000-

Revenue Requirements

$0 I I I I
2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022 2023 2024 2025 2026 2027 2028 2029 2030

Fiscal Years Ending June 30

Additional Bond Additional Rate Current Bond
B Proceeds [ | Revenue [ | Proceeds [] Carryover funds [l Current Revenue
Infrastructure Replacement Plan ES -6

Executive Summary



Infrastructure Replacement Plan FY 2011 through FY 2030

Infrastructure Replacement Plan FY 2011 through FY 2030

The contents of the plan and the sections are as follows:

Section I - Facilities Description - A description of the water system. Included in the section are
statistical information for key components of the system, a flow diagram originating from the

source of supply to the service system, and a summary of the principal components of the system.

Section II - IFR Program Accomplishments - A summary of IFR program accomplishments with

costs from fiscal years 1996 through 2010.

Section III - IFR Expenditure Plan - The section contains the projects and descriptions for the 20
Year IFR Expenditure Plan (fiscal years 2011 through 2030), the 5 Year IFR Expenditure Plan
(fiscal years 2011 through 2015), and the 15 Year Expenditure Plan (fiscal years 2016 through
2030).

Section IV - Revenue Requirements - The sources and uses of funds for the 20 Year IFR Plan

(fiscal years 2011 through 2030) and the IFR funding projections for the same period.

Appendix - The Comprehensive Clean Water Infrastructure Act of 1993, the Rules and
Regulations for the Clean Water Infrastructure Plans, and the Infrastructure / Capital Program
Report 1996 - 2010 (September 2010).

Qﬁmos_ﬂmmanm -:#.mm::nn:wmhmt.mnmn:.w:n!mz
ater



Infrastructure Replacement Plan FY 2011 through FY 2030

Section |

Facilities Description

Qﬁmos_ﬂmmanm -:#.mm::nn:wmhmh.mnmn:m:n!mz
ater



Facilities Description

Section I - Facilities Description

System Description - Included in the description are the sources of supply, the treatment facility
components and processes, the pump stations and storage facilities, an overview of the

transmission and distribution systems, and the wholesale interconnections.

Exhibit 5 - Statistical Information - Exhibit 5 contains a summary of the major statistical data

and information for the system.

Exhibit 6 - Process Diagram - Exhibit 6 is a process diagram of the Providence Water system. It
shows in schematic form the sequence and inter-relation of various water treatment and delivery

processes.

Exhibit 7 - Summary of Principal Components by Facility Category - Exhibit 7 is a tabular
listing of the various major components of the Providence Water system. Provided is a brief
narrative description of the general condition of the facility, its approximate average age, and an

estimate of its approximate remaining life.

Qﬁﬁosﬂmmanm -:?mm::nn:\mHmﬂmnmimant-m: _-._
afer Facilities Description



System Description

SYSTEM DESCRIPTION

WATER SUPPLY SOURCES

Providence Water's sole source of supply is the Scituate Reservoir Complex. The Scituate
Reservoir complex consists of six reservoirs: the main (Scituate) reservoir and five smaller

reservoirs which are tributary to the main reservoir.

Scituate Reservoir
The total storage capacity of the Scituate Reservoir is 37.011 billion gallons (BG). Dead storage is
400 million gallons (MG), resulting in a net storage volume of 36.611 BG. The reservoir has a

water surface area of 5.30 square miles, and a watershed area of 92.8 square miles.

Water in the Scituate Reservoir is impounded behind the Gainer Dam, a large zoned earth
structure at the southeast end of the Reservoir which is traversed along its 3,200 foot length by
Rhode Island Route 12 (Scituate Avenue). Elevation of the crest of the dam is 299.0 feet Mean
High Water Datum (MHW).

Crest elevation of the spillway is 284.00 feet (MHW). The flow discharges through a natural

rock channel to the Pawtuxet River below the dam.

Water needed for water supply flows from the reservoir to the treatment plant.

Regulating Reservoir
Regulating Reservoir has a total storage capacity of 428 MG, of which 7 MG is dead storage. The
drainage area of this reservoir is 22.3 square miles, while the water surface area is 0.38 square

miles.

The dam impounding the waters in the Regulating Reservoir is an approximately 600 foot long
earth embankment structure which includes a 260 foot long concrete overfall spillway.
Elevation of the crest of the overfall is 285.50 feet (MHW).

Qﬁﬁosﬂmmanm -:?mm::nn:\mHmﬂmnmimant-m: _-N
afer Facilities Description



System Description

Barden Reservoir
The total storage in Barden Reservoir is 853 MG. Due to the arrangement of the outlets there is
no dead storage. The water surface area is 0.38 square miles, and the watershed area is 33.0

square miles.

The Barden Reservoir Dam is an earth embankment structure with a concrete corewall. The
length, including the spillway, is approximately 612 feet. The crest of the dam is at elevation
352.2 feet (MHW). Elevation of the crest of the spillway is 345.1 feet (MHW).

Moswansicut Reservoir
Moswansicut Reservoir covers a surface area of about 0.44 square miles. It has a total storage
capacity of 1.781 BG and dead storage of 1.066 BG, for a net storage of 715 MG. The drainage

area of this reservoir is about 3.9 square miles.

The dam forming Moswansicut Reservoir is a 450 feet long earth embankment structure. There
are two spillways, an overflow spillway and an emergency spillway. Elevation of the overflow
spillway crest is 301.90 feet (MHW); elevation of the emergency spillway crest is 303.4 feet
(MHW).

Ponaganset Reservoir
Ponaganset Reservoir has a watershed area of 2.1 square miles, and a water surface area of 0.36
square miles. Total storage in the reservoir is 742 MG of which 49 MG is dead storage. Net
storage capacity is 693 MG.

The dam impounding the Ponaganset Reservoir is an approximately 635 foot long earth
embankment structure. Crest of the dam is elevation 641.4 feet (MHW). Spillway crest
elevation is 633.05 feet (MHW).

Westconnaug Reservoir
Westconnaug Reservoir has a total storage capacity of 453 MG with no dead storage. Its surface

area covers about 0.27 square miles. It has a drainage area of 4 square miles.

Qﬁﬁosﬂmmanm -:?mm::nn:\mHmﬂmnmimant-ma _-w
afer Facilities Description



System Description

The dam is an earth embankment structure with a steel sheeting and concrete corewall. The
length of the dam is approximately 320 feet long, with a crest elevation of 457.2 feet (MHW).
The crest elevation of the spillway is 454.17 feet (MHW). Both the spillway and the outlet

conduit discharge into Westconnaug Brook.

TREATMENT FACILITIES

Providence Water operates one conventional water treatment plant to purify source water which
flows from the Scituate Reservoir to the plant. The raw water characteristics from the Scituate
Reservoir are typical of well protected surface water supplies in the New England region. Itis a

low pH, low alkaline, low turbidity water with seasonal overturn events.

The plant utilizes a conventional treatment process. The hydraulics of the plant allow it to be
normally operated under gravity flow conditions. The Raw Water Booster Pump Station is
available for pumping water to the plant under extremely low reservoir conditions. The
treatment process consists of aeration, coagulation-flocculation, lime addition for corrosion

control and pH adjustment, sedimentation, disinfection, filtration, and fluoridation.

Influent Control Chamber
The influent control chamber is a concrete structure consisting of internal chambers and control

and drain valves that regulate the flow of water entering the plant.

Aeration Basin
Water flows from the influent chamber to the aeration basin. The aeration system works under
gravity pressure and sprays water into the air in a fountain style. This treatment step removes

volatile organics and gases. The aerated water travels by gravity to the sedimentation basins.

Basin Influent Conduit
The aerated water travels to the sedimentation basins through a 108-inch conduit and then
through two 72-inch by 36-inch diameter venturi meter tubes which measure the influent flow.

Water then travels on to the basins through an 8.5-foot wide, 10-foot high rectangular concrete

conduit.
Qﬁﬁosﬂmmanm Infrastructure Replacement Plan 1-4
afer Facilities Description



System Description

Coagulation/Flocculation
Ferric sulfate is added as a coagulant to the aerated water as it passes through the 108-inch
conduit utilizing the pumped flash mix system. Quicklime is added to the water as it passes
through the basin influent conduit. The pH of the water is increased to approximately 7.0 as a
result of the lime addition at this point. Further mixing and flocculation takes place in a
tangential mixer. The water enters the mixer through a 4-foot wide, 3-foot high opening at the
bottom of the mixing chamber. The mixer works under gravity feed and imparts a slow
cylindrical motion to the water. This step is commonly known as flocculation. The next step is
the removal of the flocculated colloidal material through sedimentation. The treatment plant
has two large sedimentation basins; the north basin (43 million gallon capacity) and the south
basin (111 million gallon capacity). Here, the flocculated material is allowed to settle on the
bottom of the basins. The resulting ferric sludge must be removed manually by periodically

draining and flushing the basins.

Filtration
Settled water travels from the basins through a 10-foot wide, 11-foot high rectangular concrete
conduit to the plant's filters. Chlorine is added in this conduit for disinfection purposes. A
second lime injection point is located in this conduit to raise the pH from 7.0 to 10.2. Carbon
dioxide will be injected in this conduit to raise dissolved inorganic carbon (DIC) and alkalinity.
There are eighteen (18) filters which remove non-settleable floc and impurities remaining
following the coagulation, flocculation, and sedimentation stages. Sixteen (16) are rapid sand
filters, one (1) is a dual media filter with air scour backwash, and one (1) is a tri-media filter with
air scour backwash. Each filter is operated over a flow range of 5 to 8 million gallons per day.
The number of filters on-line concurrently is dependent upon water demand. Each filter has
two 16-inch effluent lines with 12-inch butterfly valves that control discharge into the clearwell.
The average filter run is approximately 72 hours and, generally, a backwash is initiated when
head loss through the filter reaches approximately 6.5 feet of water. The filter backwash water is

supplied by gravity via a 400,000 gallon wash water tank which is then discharged to the sludge

lagoons.
Qﬁﬁosﬂmmanm Infrastructure Replacement Plan 1-5
afer Facilities Description



System Description

Emergency Provisions
Emergency provisions at the plant include stand-by power and an emergency by-pass process

that could allow chlorinated unfiltered water to flow to the system.

Electrical service is provided by a 23 kilo-volt (KV) transmission line to a 2.3 KV service to the
treatment plant. The emergency electrical power at the plant is provided by a 600 KW diesel
generator. This generator is capable of providing adequate power for treatment operations and
life safety requirements during power outages. Redundant backup power for the system is also

available through a 2000 KW diesel generator located at the Raw Water Booster Pump Station.

Chemical Feed Systems
Ferric Sulfate
The plant uses ferric sulfate as a coagulant. Ferric sulfate arrives at the plant in liquid form and
is stored and then transferred by pumps, as needed, into two (2) day tanks. Metering pumps are
then used to provide a measured feed rate to the raw water. Ferric sulfate is added to the

treatment process after aeration occurs.

Quicklime

Quicklime is added to aerated water for pH adjustment and corrosion control purposes. A
pneumatic blower-style transfer system is utilized to convey lime from bulk storage to
secondary feeder hoppers from which gravimetric feeders, slakers, float tanks, and pumps are
utilized to add lime to the unfinished water. Lime is added to the treatment process in two

locations, both prior to, and after sedimentation.

Carbon Dioxide

A Carbon dioxide feed system is currently under construction under the Capital Program.
Carbon dioxide will be added to the settled water to increase the levels of dissolved inorganic
carbon (DIC) and alkalinity of the finished water in order to stabilize the pH throughout the
distribution system. Carbon dioxide will be delivered in liquid form and will be stored in two

storage tanks.

Qﬁﬁosﬂmmanm -:?mm::nn:\mHmﬂmnmimant-ma _-m
afer Facilities Description



System Description

Chlorine

Chlorine is added to the settled water for disinfection. Chlorine is delivered to the plant in one
ton containers which are transported to a storage room. The storage room is equipped with a
ventilation system that would turn on and exhaust air to the outdoors in the event that a

chlorine leak is detected.

Hyvdrofluorosilicic Acid (Liquid Fluoride)

Hydrofluorosilicic acid is added to filtered water just downstream of the clearwell. Fluoride is
delivered in liquid form and is stored in four storage tanks. Fluoride is then pumped to the

injection point from a day tank at a rate paced to the metered effluent flow of the plant.

Solids Handling and Disposal
The treatment process produces ferric hydroxide sludge from the coagulation and
sedimentation processes which settles and accumulates at the bottom of the sedimentation
basins and must be periodically removed. The cleaning of the sedimentation basins is initiated
by draining the basin. The exposed sludge is manually pushed and scoured using high pressure
water and directed through drains in the basins where it then flows to off-site sludge settling

lagoons.

Lagoon Description
Ferric sludge from the plant is collected in a settling lagoon system. The lagoon system consists
of three settling lagoons, three overflow structures and outfalls, and a series of swales and
control structures that allow the lagoons to be independently removed from service for
dewatering and cleaning operations. Lagoons 1a and 1b are used to store the majority of water
treatment sludge received by the lagoons. Lagoon 2 is used as a "polishing' lagoon for further
removal of sediments. Discharge limits including flow, pH and total suspended solids are

presently set by our RIPDES permit issued by the Rhode Island Department of Environmental

Management.
Qﬁﬁosﬂmmanm Infrastructure Replacement Plan 1-7
afer Facilities Description



System Description

STORAGE FACILITIES

Providence Water operates five water storage facilities throughout the distribution system.
Water is also collected in a 260,000 gallon clearwell at the plant before being delivered to the
distribution system. These facilities are used to meet peak demand flows and to provide storage

for emergency and fire fighting purposes.

Aqueduct Reservoir
The Aqueduct Reservoir has a storage capacity of 43.4 MG and is 390 x 590 foot enclosed
underground concrete structure with a water depth of approximately 25 feet and an overflow
elevation of 231 feet mean high water (MHW). The facility is gravity fed and provides
operational storage for the Low Service area of the distribution system. Water is supplied to the

reservoir through aqueducts and transmission mains from the treatment plant.

Neutaconkanut Reservoir
Water continues to flow through the Neutaconkanut Conduit to the further downstream
Neutaconkanut Reservoir. The Neutaconkanut Reservoir has a storage capacity of 42.09 MG
and is a 397 x 597 foot enclosed underground concrete structure with an average water depth of
approximately 25 feet and an overflow elevation of 227 feet MHW. The facility provides
operational storage for the gravity fed Low Service area and a portion of the pumped supply to

the High Service area of the distribution system.

Longview Reservoir
The Longview Reservoir has a storage capacity of 24.8 MG and has an overflow elevation of 306
feet MHW. A 200 foot x 323 foot x 29 foot deep cast in place concrete underground addition was
constructed immediately adjacent to the existing reservoir and was put on line in 1990. This
doubled the size of the reservoir to its current capacity. The facility provides operational,

emergency, and fire storage to the High Service area of the distribution system.

Qﬁﬁosﬂmmanm -:?mm::nn:\mHmﬂmnmimant-ma _-m
afer Facilities Description



System Description

Ridge Road Reservoir
The Ridge Road Reservoir has a capacity of 3.5 MG and provides operational, emergency, and
fire storage for the Extra-High Service area of the distribution system. Water is pumped to the
reservoir by the Fruit Hill Pump Station. The structure is a prestressed concrete tank with a

water depth of 40 feet and an overflow elevation of 398 feet MHW.

Lawton Hill Reservoir
The Lawton Hill Reservoir has a storage capacity of 5.0 MG and is a 187-foot by 187-foot
enclosed underground concrete structure with a water depth of 20 feet and an overflow
elevation of 485 feet mean high water (MHW). The facility provides operational storage for the
Western Cranston area of the distribution system. Water is pumped to the reservoir by the

Aqueduct Pump Station adjacent to the Aqueduct Reservoir.

PUMP STATIONS

In order to maintain an adequate supply of potable water at a sufficient pressure, Providence
Water owns and operates ten water pump stations in the distribution system and one raw water

pump station. A description of the pump stations follows:

Raw Water Pumping Station
The Raw Water Booster Pumping Station (RWBPS) contains four pumps, two with a pumping
capacity of 50 MGD and two with a pumping capacity of 30 MGD. The station is used to
supplement the head to provide adequate delivery capacity the water treatment plant under low
reservoir water level conditions. The RWBPS is equipped with emergency power supplied by a
2000 KW diesel generator.

Dean Estates Pump Station
The Dean Estates Pump Station contains one 200 GPM pump, two 475 GPM pumps and two
1,200 GPM pumps. Emergency power is supplied by a 125 KW natural gas generator. The Dean

Estates Pump Station serves the higher elevations in the Dean Estates and the Garden Hills

subdivisions.